
 

                  CITY OF WHITEFISH 
 

               2016 WASTEWATER SYSTEM  
IMPROVEMENTS PROJECT 

 
              PRELIMINARY ENGINEERING REPORT 

`  
OCTOBER 2016 



 

 
 

 
CITY OF WHITEFISH 

 

2016 WASTEWATER SYSTEM  
IMPROVEMENTS PROJECT 

 

PRELIMINARY ENGINEERING REPORT 
 

 

TABLE OF CONTENTS 
   

CHAPTER 1   EXECUTIVE SUMMARY 
 

CHAPTER 2   BASIS OF PLANNING 
 

CHAPTER 3   EXISTING WASTEWATER TREATMENT FACILITIES 
 

CHAPTER 4  WASTEWATER SYSTEM NEEDS, ALTERNATIVE ANALYSIS 
AND RECOMMENDATIONS 

    
CHAPTER 5   OTHER NUTRIENT REDUCTION OPTIONS 
 

CHAPTER 6   PROJECT IMPLEMENTATION 
 
 
APPENDICES 
 

APPENDIX A   MPDES DISCHARGE PERMIT 
 

APPENDIX B   WHITEFISH FRESHWATER MUSSEL SURVEY 
 

APPENDIX C   DEQ ADMINISTRATIVE ORDER 
 

APPENDIX D   COST TABLES 
 

APPENDIX E   DEQ BASE NUMERIC STANDARDS  GUIDANCE 
  
APPENDIX F   LAND APPLICATION DESIGN CRITERIA AND COSTS 
 

APPENDIX G  EXECUTIVE SUMMARY RATE STUDY, CITY CIP 
 

APPENDIX H   ENVIRONMENTAL ASSESSMENT DOCUMENTATION 
 

APPENDIX I   PUBLIC INVOLVEMENT 
 
   



W H I T E F I S H  2 0 1 6  W A S T E W A T E R  P E R  

 

 

Page 1  

 

 

Chapter 1   Executive Summary 

1.1 Introduction 
 

This executive summary briefly describes the chapter contents for the City of Whitefish 2016 

Wastewater Systems Improvements Project - Preliminary Engineering Report (PER), 

conclusions and recommendations arising from this document. The primary impetus behind the 

project pertains to new wastewater treatment standards implemented by the Montana 

Department of Environmental Quality (DEQ) through the latest discharge permit issued to the 

City in 2015. New requirements for removal of ammonia, nitrogen and phosphorous were 

included in the new permit. The lagoon system, originally constructed in 1979, has served the 

City well but is approaching the end of its useful design life. The existing treatment facility 

cannot be made to meet the new standards without major reconstruction.  This engineering 

study considered alternatives to address the existing permit as well as position the City for 

anticipated new limits that have been proposed by the DEQ for the next 5 and 10 years 

respectively, as the discharge permit is renewed. In development of treatment alternatives, the 

re-purposing of existing plant components that were constructed more recently than the 

lagoons was stressed to optimize the value of the earlier investment.  

 

Outside of this planning document, a Nutrient Reduction and Trading Plan was recently 

prepared by Robert Peccia and Associates in conjunction with Anderson-Montgomery to 

consider non-plant options for nutrient reduction, such as storm water control or reduction of 

wastewater discharge volume through irrigation. These alternate measures for nutrient 

reduction were brought forth to this engineering report and are discussed in Chapter 5.  

 

1.2 Basis of Planning 
 

Determination of the usage of the wastewater system is dependent on land use, population 

density, the magnitude and type of commercial and industrial activity to be served, the 

condition of the existing system and regulatory requirements. The area studied in this 

document was established through meetings with the City Public Works and Planning Staff   

by examination of property ownership, zoning, planning jurisdiction and environmental 

conditions. The study area boundary, as decided by the planning team, is similar to the 

boundary used in a previous Wastewater PER prepared in 2008, with updates in 2014.   

 

Estimates of population were developed using 2000 census data and 2010 census data and 

reflect a lower growth rate than that experienced in the area in earlier planning documents, 

when growth rates were high during the housing boom in early 2000.   In reviewing the 2010 

Census, it shows that the City of Whitefish’s growth for the 2000-2010 period was 26.33% or a 

2.37% average annual growth. Historically, the City has had an average annual growth of 

1.75% over the last 40 years. Also, the 2010 Census projected an average annual growth rate of 

1.9% between 2005 and 2025 for Flathead County. Based on review of a more current 

historical growth rate in the community plus consideration of the 2010 census data, it was 

decided to use an average annual growth rate of 1.9% for the 20 year planning period. 



City of Whitefish 

Preliminary Engineering Report 

Chapter 1 – Executive Summary 

 

Page 2  

Theoretical build-out assumes that all developable land within the study area will be developed, 

giving a maximum density for the study area. Table 1.1 summarizes the current and predicted 

study area population as well the population projected to be connected to the sewer utility in the 

same area.  
 

              Table 1.1   Predicted Study Area Population 

 
 2015 2025 2035 Ultimate Build-out 

Existing and Proposed 

Sewer Service Planning 

Area Population 

11,661 14,076 16,992 36,929 

Existing and Proposed 

Sewer Service Area 

Connected Population 

8,033 9,697 11,705 36,929 

 

The City of Whitefish had an estimated population of 6,984 in 2015, obviously less than the 

connected population identified in the table above. To effectively conduct facilities planning it 

is necessary to set a potential service area boundary, which may not reflect the boundaries of 

the City proper. The service area is the projected area in which municipal services can or may 

be extended depending upon needs and demand. Criteria examined in setting the potential 

service area boundary included environmental factors, public health protection, groundwater 

quality protection, surface water quality protection, land use planning and growth management, 

cost of service, the political environment and geophysical characteristics. The boundary for the 

proposed future wastewater service area was based on examination of the criteria described 

above, meetings and discussions with City staff, and comparison of predicted population 

growth with the capability of the proposed service area to accommodate the predicted growth.  

 

These predictions are based on presumption that growth will occur in the Whitefish area at a 

relatively modest rate, similar to long-term community growth rates. These population values 

will be used in subsequent chapters of this report to predict demand on the wastewater system 

and to evaluate existing unit processes. 
 

1.3 Wastewater Loads and Characteristics 
  

Monthly flow and organic loading data was evaluated for a three year period, from 2012 

through 2014. Based on this data, the average waste strength and flow is as follows: 

 

BOD5        297 mg/l 

TSS        239 mg/l 

Phosphorous           6 mg/l 

Ammonia         25 mg/l 

Average Daily Flow per capita 128.7 gpcd 

Average Daily Flow per capita 154.5 gpcd 

  (wet weather)    

 



City of Whitefish 

Preliminary Engineering Report 

Chapter 1 – Executive Summary 

 

Page 3  

Earlier data was not used to prepare the estimates above in that a project was completed in 

2012 to remove clear water from the sewer system, effectively resulting in a stronger waste 

strength. 

 

Waste strength has increased significantly, almost 49% stronger in the concentration of BOD5, 

since the last PER prepared in 2008.  This increase in wastewater concentration reflects the 

ongoing efforts of the City to remove infiltration and inflow (I/I) of clear water from the 

collection system. The organic (BOD5) and solids load is higher than is typically found at 0.32 

lbs/capita for BOD5 and 0.256 lbs/capita for TSS.  The service area includes facilities that 

support the tourism trade with a relatively higher number of hotels and restaurants than is 

typical for a town of this population.  The regional hospital also is a significant contributor to 

load.  These facilities are not included in the connected population figure, so the use of higher 

per capita loads provide for the inclusion of these facilities in the treatment plant loads. 

Reduction of I/I allows for reduced sizing of new wastewater treatment unit processes and a 

corresponding savings in cost. Additionally, the biological treatment processes used in 

wastewater plants function more effectively if waste strength is not diluted with clear water.  

 

Project Design Criteria are developed in a PER to evaluate treatment alternatives, size unit 

processes, prepare preliminary design drawings and prepare estimates of cost. The design 

criteria for this project are shown in the table below: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Table 1.2  CITY OF WHITEFISH  WASTEWATER IMPROVEMENTS 

DESIGN CRITERIA 

  

    

  

  2013 2015 2020 2025 2035 

Planning Area 11,230 11,661 12,812 14,076 16,992 

Connected Pop. 7,736 8,033 8,826 9,697 11,705 

            

Qavg 0.996 1.034 1.136 1.248 1.507 

Qwet weather (6 month period) 1.195 1.241 1.363 1.498 1.808 

Q Max Day 

 

4.266 4.342 4.355 4.530 

AVG BOD (lbs/day) 2467.8 2562.5 2815.4 3093.3 3734.0 

MAX BOD  3289.6 3415.8 3753.0 4123.4 4977.4 

TSS (lbs/day) 1980.4 2056.4 2259.4 2482.4 2996.5 

Ammonia (lbs/day)  25.03 

mg/l Avg Conc. 208.9 216.9 238.3 261.8 316.0 

Total P (lbs/day) 6.0 mg/l 

Avg Conc. 49.83 51.74 56.85 62.46 75.40 
 

TKN  Avg    41.4 mg/l 

    

  

Alkalinity  265.6 mg/l 

   

  

  Dec Jan Feb Mar Apr 

Avg Influent Temp (o
C) 9.5 8.8 8.1 8.2 9.2 

            



City of Whitefish 

Preliminary Engineering Report 

Chapter 1 – Executive Summary 

 

Page 4  

1.4 Existing Wastewater Treatment and Collection 
 

1.4.1 Wastewater Treatment Plant 
 

The existing wastewater treatment facilities consist of 3 partially mixed aerated lagoons for 

biological treatment with the discharge from the lagoon system flowing to a flocculating 

clarifier where alum and polymers are added to precipitate phosphorus. Flow to the lagoons is 

screened by a perforated mechanical screening system. Design capacity for the lagoons, built in 

1979, is 1.25 MGD based on average daily flow. New pretreatment facilities and a second, 

redundant flocculating clarifier were constructed in 2008-09. A temporary disinfection system 

using sodium hypochlorite and chlorine neutralization was constructed in 2012.  More specific 

design criteria for the existing facilities are as follows: 

   

Pretreatment Facilities 
 

Perforated Plate Mechanical Bar Screen 6.0 MGD Peak Capacity 

Manual Bar Screen    9.0 MGD Peak Capacity 

Screenings Washer/Compactor  6.0 MGD Peak Capacity 

Odor Control Biofilter   1.4 CFM/SF 

New Natural Gas Auxiliary Generator 150 KW 

Bypass Pumping Capability for Existing Lift Station 

 

Aerated Lagoon System 
         Cell #1          Cell#2  Cell#3 

Volume (2’ to 15’ depth)       16.97 MG          8.52 MG  8.52 MG 

Detention Time @ 1.25 MGD      13.6 days          6.8 days  6.8 days 

Sludge Storage (0’ to 2” depth)     260,200 cf        124,900 cf  124,900cf 

Surface Area         4.93 acres         2.55 acres                   2.55 acres 

 

Advanced Treatment Facilities 
 

Existing Flocculating Clarifier  1.8 MGD ADF Design Capacity 

New Flocculating Clarifier   2.33 MGD ADF Design Capacity 

New Mechanical Mixer for New Clarifier 

Redundant Alum and Polymer Feed Systems for Both Clarifiers 

New Natural Gas Auxiliary Generator 150 KW 

  

The treatment system has consistently met the requirements of previous MPDES discharge 

permits regarding effluent quality. While the existing system is sized sufficiently to handle 

future growth, the age of the system and the inability of the treatment plant to remove nutrients 

and ammonia results in a need to look at a major upgrade or replacement of many of the 

existing facility’s components. 

 

 

 

 



City of Whitefish 

Preliminary Engineering Report 

Chapter 1 – Executive Summary 

 

Page 5  

1.5 Regulations 
 

Water pollution degrades surface and ground waters, potentially making them unsafe for 

drinking, fishing, swimming, and other activities. Accordingly, the State and Federal regulatory 

agencies have passed statutes with the intent of maintaining and restoring the beneficial uses of 

State waters.  As authorized by the Clean Water Act and the Montana Water Quality Act, the 

Montana Pollutant Discharge Elimination System (MPDES) permit program controls water 

pollution by regulating point sources that discharge pollutants into waters of the State. The 

Montana Department of Environmental Quality (MDEQ) has adopted water quality standards 

that govern the discharge of wastewater which would cause a new or increased source of 

pollution to state waters. The Department also administers the MPDES program which 

authorizes and regulates all discharges to State surface waters. The Department develops design 

standards applicable to the design and construction of public water supply and wastewater 

systems.  
 

Presently the treated wastewater from the Whitefish wastewater system is discharged directly 

into the Whitefish River, via an effluent diffuser. The Whitefish River flows southerly from 

Whitefish Lake to join the Stillwater River near U.S. Highway 2 east of Kalispell. The river 

then flows a short distance to Flathead Lake. The MPDES discharge permit is the primary 

mechanism whereby the DEQ regulates the quality of the effluent discharge of wastewater 

from the wastewater system to the Whitefish River.  The discharge permit established criteria 

for implementing the National Secondary Treatment Standards, Montana Water Quality 

Standards, the recently adopted numeric nutrient standards and Non-degradation based load 

limits.   

 

Current Compliance - The existing facilities cannot consistently meet the new standards for 

ammonia and will have difficulty in meeting the limits for total nitrogen as the system adds 

additional users.  In review of 6 years of monthly effluent data for 2010 through 2015 eighteen 

violations of the load limits in the current discharge permit for Total Nitrogen were noted. 

During the same period, several violations of the ammonia limit were shown for each year, 

primarily when the lagoons were not nitrifying. Ammonia values for the five year period are 

under the permit limit of 9.6 mg/l for a 1-2 month period, typically during July and August. 

Additionally, a number of exceedances of the E. Coli bacteria limits were noted in the period of 

record considered.  

 

Total Nitrogen and Total Phosphorous – The current permit contains new limits for nutrients 

based on the numeric nutrient standards recently adopted by the DEQ. The DEQ anticipates a 

process that will “ratchet down” effluent standards via the variance process until the final water 

quality standards are met. The following schedule indicates the process contemplated by the 

DEQ to reduce nutrient concentrations in the discharge. The schedule for systems with flows 

greater than 1.0 MGD is applicable to Whitefish.  

 

Facilities > 1 MGD:   
A. Current general variance: 10 mg TN/L, 1.0 mg TP/L -per statute 

B. Next permit (+5 years): 8 mg TN/L, 0.8 mg TP/L 

C. Next permit: 8 mg TN/L, 0.5 mg TP/L 

D. Next permit: Under Development 



City of Whitefish 

Preliminary Engineering Report 

Chapter 1 – Executive Summary 

 

Page 6  

  

2. Facilities < 1 MGD:   
A. Current general variance) 15 mg TN/L, 2.0 mg TP/L -per statute 

B. Next permit (+5 years): 12 mg TN/L, 2.0 mg TP/L 

C. Next permit: 10 mg TN/L, 1.0 mg TP/L 

D. Next permit: 8 mg TN/L, 0.8 mg TP/L 

 

Variances from Nutrient Standards – The numeric nutrient standards as described above are 

very low in comparison to conventional available treatment technologies and approach the 

limits of technology. While smaller systems can address the limits by curtailing their discharge 

through the use of land application of treated effluent, larger systems generally cannot install 
[...]
for stabilizing or isolating the sludge in order to prevent odors and the spread of disease.  For 

sludge that is to be disposed at a licensed landfill, Part 257 requires that it be a “non-liquid” and 

“non-hazardous” material.  These characteristics are determined through physical and chemical 

testing procedures or, in some cases, by a “non-hazardous” certification.  Sludge disposal 

alternatives considered in this plan will anticipate strict compliance with applicable regulations. 



City of Whitefish Wastewater Treatment Facilities 

Preliminary Engineering Report 

Chapter 2 – Basis of Planning 

 

Page 25 

 

Whitefish currently generates a biological/chemical sludge mixture via wasting from the 

flocculating clarifier where alum is added to precipitate phosphorous. The solids are pumped to 

dewatering beds located north of the clarifier where additional reduction in water content and 

volume occurs. The beds are located in the old lagoon cells which have a clay liner. An 

underdrain is located in the center of the beds which returns filtrate to the raw wastewater pump 

station.  In previous planning efforts, a need was identified for applying for and receiving a 

General Permit from the EPA for disposal of sludge. A “Notice of Intent” seeking to allow the 

City’s disposal practices to be authorized under the General Sludge Disposal Permit was 

prepared by Anderson-Montgomery in 2006 and the General Permit was received by the City in 

2007 authorizing the current method of sludge disposal. The permit expired in 2012. In 

discussion (3-29-16) with Bob Brobst of the EPA, it was learned that the EPA Region VIII no 

longer issues general permits and the rules are now “self-implementing”.  According to Mr. 

Brobst, as long as the solids remain on the drying beds they are considered to be in treatment 

and do not require a disposal permit.  If and when the material is removed for final disposal, the 

Part 503 requirements for disposal of wastewater biosolids must be met.  

 

 2.7.8   DEQ Administrative Order on Consent  
 

In October of 2012, the DEQ and the City agreed to conditions outlined in an Administrative 

Order on Consent (AOC), issued by the DEQ in response to wastewater system compliance 

issues associated with a series of effluent standards violations, failure of the required Whole 

Effluent Toxicity (WET) testing and minor occurrences of sewage overflows to state waters. 

The AOC is included in Appendix C. The AOC required several actions to be completed 

including the following: 

 

 Submission of an Optimization Plan with the intent of improving treatment performance 

of existing facilities through improved aeration and mixing 

 Submission of a Capacity, Management Operation Management Plan (CMOM) to 

address sewer overflows 

 Within 90 days of renewal of the MPDES discharge permit, submit a Compliance Plan 

outlining steps to achieve compliance with the conditions of the permit 

 Compliance Schedule for completion of key tasks as necessary to achieve compliance 

 Annual progress reports  
 

The Optimization Plan and CMOM were submitted to the DEQ as required. The MPDES 

discharge permit was renewed in August of 2015 and the Compliance Plan was prepared and 

submitted in October of 2015. The Compliance Plan included the following schedule as shown 

below.  

    



City of Whitefish Wastewater Treatment Facilities 

Preliminary Engineering Report 

Chapter 2 – Basis of Planning 

 

Page 26 

                              COMPLIANCE PLAN 

  

Required of the City of Whitefish under Administrative Order on Consent (Consent Order), 

Docket No. WQ-1 1-21 (MPDES Permit No.MT0020184, FID #2068) 

 

Project Scope:  Planning, design, construction and startup of the required improvements for 

the City of Whitefish wastewater treatment facilities that are necessary to bring the plant into 

compliance with the ammonia and whole effluent toxicity requirements in the MPDES 

Permit and applicable nutrient standards, including applicable general or individual 

variances as granted by the MDEQ. 

  

Task             Date of Completion 
                

Complete Facilities Planning (PER)    Oct 1 2016    

 

Submit Design Plans to DEQ     February 1 2018  

 

Construction Completion*     May 1 2021 

 

Achieve Compliance      Nov 1 2021 

 

Annual Progress Reports     January 2016-2021 
 
* Note that some unit processes not directly related to compliance with the AOC may be phased for construction into 2022-23, 

potentially including long-term solids handling and UV disinfection 

 
2.7.9   Conclusions 
 
Existing and new regulatory requirements will have a profound impact on capability of the 

existing Whitefish wastewater treatment plant to comply with the recently issued MPDES 

discharge permit and anticipated future requirements. A detailed assessment of each of the unit 

processes in the existing plant will be made in the next chapter to determine how they can be 

utilized or upgraded to meet the permit requirements. General conclusions regarding how 

current and potential regulatory issues might impact the City of Whitefish include the 

following: 

 

 Ammonia, nitrogen and E. Coli standards in the current discharge permit are 

frequently being violated 

 Numeric nutrient standards will likely become more restrictive in the future. To 

the extent known, planning for the more restrictive permits limitations should be 

initiated.  

 Ammonia standards will change and could become more restrictive in the future 

 The impact of the Flathead Lake Phase II TMDL upon the City of Whitefish is 

unknown but could require further reduction of nutrients 

 The TMDL for temperature in the Whitefish River does not appear to pertain to 

the Whitefish wastewater discharge 



City of Whitefish Wastewater Treatment Facilities 

Preliminary Engineering Report 

Chapter 2 – Basis of Planning 

 

Page 27 

 The potential benefit of an individual variance from the numeric nutrient 

standards should be evaluated 

 The DEQ Administrative Order on Consent requires compliance with the MPDES 

discharge permit by November 1, 2021. 

 

  

 

 



W H I T E F I S H  2 0 1 5  W A S T E W A T E R  P E R  

 

 

Page 1 

 

Chapter 3     Existing Wastewater Treatment Facilities  
 
3.1   Introduction 

 

This section of the Preliminary Engineering Report provides a systematic analysis of the 

existing Whitefish wastewater treatment system, giving consideration to existing and 

potential design flows and loads. Deficiencies will be identified with further analysis of 

alternatives provided in subsequent chapters.  The ability of existing unit processes to 

comply with projected flows, loads and the recently issued MPDES discharge permit will 

be evaluated, including consideration of new wastewater effluent standards including the 

new numeric nutrient goals. 

  

3.2   Evaluation Goals 
 

An engineering evaluation of a wastewater treatment facility is generally recommended 

to identify the limitations of the existing system and identify approaches to correction, as 

well as define the capacity of the treatment facility. Regulatory action by the Montana 

Department of Environmental Quality has mandated that the City of Whitefish complete 

a planning process to develop viable options for upgrading the existing wastewater 

facilities to enable compliance with the discharge permit issued by the regulatory agency. 

This effort must be followed by project design and construction of facilities achieving 

compliance.  

 

Limited funds are available for construction of additional facilities to accommodate new 

growth and development in the Whitefish area as well as comply with regulatory 

standards.  Before making capital investments, it is worthwhile to fully define the 

capacity available in the existing treatment plant and develop a plan to maximize its use. 

    

3.3   Existing Treatment Facilities, Loading and Regulatory        
Standards 

   
  3.3.1 General Description  
 

The existing wastewater treatment facilities consist of 3 partially-mixed aerated lagoons 

for biological treatment with the discharge from the lagoon system flowing to a 

flocculating clarifier where alum and polymers are added to precipitate phosphorus. Raw 

wastewater passes through a perforated plate screen prior to pumping to the influent 

structure for the lagoon system. Figure 3.1 provides a schematic view of the existing 

treatment facilities. Design capacity for the lagoons, built in 1979, is 1.25 MGD based on 

average daily flow. The original flocculating clarifier and ancillary equipment have a 

design capacity of 1.8 MGD.  The lagoons were upgraded in 2002 with sludge removal 

from Cell #1, new aeration diffusers in all three cells, a fabric curtain in Cell #1, 

improved influent structure, new blowers and aeration piping.  The facilities were again 





City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 2 

 

upgraded in 2008-09 with construction of a new, redundant flocculating clarifier, a new 

headworks building with mechanical perforated plate screen, odor control biofilter, new 

polymer and alum feed equipment and improvements to the plant’s electrical system 

including two new auxiliary generators. More specific design criteria for the existing unit 

processes at the plant are as follows: 
 

Pretreatment Facilities 
 

Perforated Plate Mechanical Bar Screen 6.0 MGD Peak Capacity 

      1.0 MGD ADF Capacity 

Manual Bar Screen    9.0 MGD Peak Capacity 

Screenings Washer/Compactor  6.0 MGD Peak Capacity 

Odor Control Biofilter   1.4 CFM/SF 

New Natural Gas Auxiliary Generator 150 KW 

Bypass Pumping Capability for Existing Lift Station 
 

Aerated Lagoon System       Cell #1          Cell#2  Cell#3 

Volume (2’ to 15’ depth)       16.97 MG          8.52 MG  8.52 MG 

Detention Time @ 1.25 MGD      13.6 days          6.8 days  6.8 days 

Sludge Storage (0’ to 2’ depth)     260,200 cf        124,900 cf 124,900cf 

Surface Area         4.93 acres         2.55 acres             2.55 acres 
 

Advanced Treatment Facilities 
 

Original Flocculating Clarifier  1.8 MGD ADF Design Capacity 

New Flocculating Clarifier   2.33 MGD ADF Design Capacity 

New Mechanical Mixer for New Clarifier 

Redundant Alum and Polymer Feed Systems for Both Clarifiers 

New Natural Gas Auxiliary Generator 150 KW 

  

3.3.2  Organic and Hydraulic System Loads 
 

 Current System Loading – Annual daily flows to the existing facility in 2015 averaged 

0.956 MGD whereas the average daily maximum hydraulic loading for the year, 

occurring in March of 2015, was 3.839 MGD.   

 

  It should be noted that the higher flow events can be sustained for a number of days 

generally occurring in late spring and early summer. Infiltration and inflow associated 

with snowmelt, sump pumps, precipitation events and high groundwater have been 

identified as the cause of the sustained flows. The following Table 3.1 summarizes annual 

average and maximum organic and hydraulic loading to the plant for 2015. As noted in 

the table, the highest peak monthly sustained flow occurred in March, measured at 1.833 

MGD. 



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 3 

 

 

   Monthly flow and organic loading data was evaluated for a three year period, from 2012 

through 2014. Based on this data, the average waste strength and flow is as follows: 
 

BOD5      297 mg/l 
 

TSS      239 mg/l 

Phosphorous         6 mg/l 

Ammonia       25 mg/l 

Average Daily Flow per capita     128.7 gpcd 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Avg. 0.888 1.611 1.833 1.016 0.738 0.879 0.865 0.843 0.762 0.637 0.640 0.760 0.956 MGD

Max 1.265 2.676 3.839 1.492 1.024 1.334 0.991 1.002 1.009 0.724 0.878 0.973 3.839 MGD

Total 27.52 45.11 56.83 30.48 22.87 26.37 26.82 26.15 22.86 19.74 19.20 23.57 347.5 MG

Avg. 0.917 1.718 1.766 1.007 0.681 0.841 0.823 0.773 0.728 0.588 0.668 0.722 0.936 MGD

Max 1.095 2.688 2.795 1.483 0.750 1.317 0.899 0.870 0.751 1.044 0.811 0.957 2.795 MGD

Total 28.43 48.12 54.75 30.21 21.11 25.24 25.50 23.97 21.84 18.24 20.04 22.39 339.8 MG

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg.

BOD5 291 196 161 253 328 403 332 316 366 340 310 343 303 mg/L

TSS 208 112 86 201 241 351 309 259 314 281 298 282 245 mg/L

Ammonia 30 17 16 19 27 31 41 38 31 33 31 30 29 mg/L

TKN 44 30 25 31 45 48.15 60.34 47.40 46.76 51.73 49.43 48.38 44 mg/L

Alkalinity 284 306 306 300 276 288 296 268 265 258 262 269 281 mg/L

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg.

pH 7.1 7.1 7.2 7.2 7.1 7.0 6.9 6.9 6.9 6.3 7.1 7.2 7 mg/L

D.O. 1.4 3.5 6.1 5.6 3.5 2.0 1.8 1.9 2.7 5.6 8.5 6.8 4 mg/L

Temp. 0.4 3.0 4.0 11.0 15.7 21.3 22.5 21.2 16.1 12.7 6.1 0.8 11 mg/L

Chlorine <0.005 <0.005 <0.005 <0.005 <0.005 <0.005 <0.005 <0.005 <0.005 <0.005 0.005 <0.005 0.008 mg/L

BOD5 44 15 9 7 6 9 8 8 8 4 5 8 11 mg/L

TSS 32 9 5 6 8 6 9 9 7 5 7 10 9 mg/L

E-Coli 12 579 435 18 1 2 6 19 14 110 21 2 102 mg/L

Ammonia 18.4 14.0 12.9 13.0 12.3 22.8 24.8 19.2 20.2 0.8 14.7 17.9 16 mg/L

#3 Ammonia 26 23 20 14 26 38 23 19 21 2 16 28 21 mg/L

N+N 0.18 0.17 0.54 0.31 0.28 0.69 1.98 2.19 12.18 29.43 15.75 2.19 5 mg/L

TKN 21.6 16.6 19.0 15.6 14.1 25.1 27.5 23.2 23.2 2.7 18.1 23.3 19 mg/L

Total N 21.8 16.7 19.6 16.0 14.3 25.7 29.4 25.3 35.4 32.1 33.8 25.5 25 mg/L

Lbs T N 166.9 240.2 288.5 134.1 81.5 180.8 202.3 163.6 215.2 157.7 188.6 153.6

Total P 1.46 0.68 0.50 0.55 0.59 0.63 0.72 0.74 0.63 0.30 0.59 0.85 1 mg/L

Ortho P 1.05 0.60 0.62 0.60 1.02 0.87 0.55 0.67 0.44 0.24 0.50 0.93 1 mg/L

Aluminum 50 60 50 90 60 50 40 30 40 <10 30 34 49 mg/L

O&G 2 1 < 1 < 1 < 1 < 1 1 < 1 1 mg/L

TDS 324 472 429 408 mg/L

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg.

BOD5 758 252 255 94 55 87 65 74 85 36 33 59 154 Lbs

TSS 401 171 157 65 91 58 80 72 52 36 46 71 108 Lbs

BOD5 328 202 134 61 34 68 61 55 52 21 27 53 91 Lbs

TSS 235 118 73 53 49 40 62 63 47 25 39 61 72 Lbs

Total N 167 240 288 134 81 181 202 163 215 157 188 153 181 Lbs

Total P 11.1 9.8 7.3 4.6 3.3 4.4 4.9 4.7 3.8 1.5 3.3 5.1 5 Lbs

Table 3.1    City of Whitefish   Wastewater Treatment Plant Data
NPDES 2015 WWTP Monthly Average Analytical Data

AVG 2015
MT0020184

In
fl

u
e
n

t

F
lo

w

E
ff

lu
e
n

t

F
lo

w

In
fl

u
e
n

t 
A

v
g

.

A
n

a
ly

s
is

 (
m

g
/L

)

E
ff

lu
e
n

t 
A

v
e
ra

g
e
 M

o
n

th
ly

 A
n

a
ly

s
is

 (
m

g
/L

)

E
-C

o
li
 =

 M
a
x
im

u
m

 M
o
n
th

ly
 A

n
a
ly

s
is

 (
m

p
n
/1

0
0
 m

l)

W
k
. 

M
a
x
.

L
o

a
d

in
g

Weekly Maximum Loading in Pounds per Day

M
o

n
th

 A
v
g

.

L
o

a
d

in
g

Monthly Average Loading in Pounds per Day



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 4 

 

Average Daily Flow per capita 154.5 gpcd 

  (wet weather)   

  

Design Loading for Existing Treatment System - The design capacity of the lagoon 

system was established during construction of the 1978 improvements at a design flow of 

1.25 MGD with capacity to serve a population of 10,000 persons. The 1987 

improvements to the system, including the construction of a flocculating clarifier for 

reduction of phosphorus, were built for a design capacity of 1.8 MGD. More recent 

improvements to the lagoon system including a new aeration system, hydraulic structures 

and the ability to store wastewater during high flow periods may bring the effective 

hydraulic design capacity of the lagoon system closer to the capacity of the flocculating 

clarifier.  The following organic loads were utilized when designing the 2008 

improvements: 

 BOD5     2297 lbs/day 

 TSS    2447 lbs/day 

 Design Flow   1.8 MGD average daily flow  

The existing facilities should have functional capacity to treat average daily flows up to 

1.8 MGD with the capability to handle higher flows with the new clarifier, up to 2.3 
[...]
demonstrates that ammonia removal is only achieved now in the plant during the summer 

months when water temperature favorably supports nitrifying bacteria.  

 

 

 

 

 

 



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 11 

 

 

 

Advanced Treatment -After receiving secondary treatment in the lagoon system, the 

wastewater is discharged to one of two flocculating clarifiers where alum and polymers 

are added to precipitate phosphorus. The older clarifier, not presently in service, is a 

covered 65’ diameter Westech concrete circular clarifier, 12’ sidewall depth with a 

volume of 318,000 gallons.  The process is covered with an aluminum dome to allow for 

good performance during cold weather, without freezing.  Design overflow rates at 1.8 

MGD are 540 gallons per day per square foot.  The process was installed in 1987 and 

included solids handling facilities and a control building.  Alum and polymers are added 

to the effluent stream from the aerated lagoons by injection of the chemicals into a 12” 

flash mixer, prior to discharge to the flocculating clarifier.  Typically, 200 to 250 mg/l 

alum is added to the flow stream, significantly greater than stoichiometric amounts.  

While the center well of the clarifier was designed to promote flocculation, the influent 

piping to the structure, just downstream of the flash mixer, may be detrimental to the 

formation of good floc structure.  High velocities in the piping exceed recommended 

values and the turbulence may be shearing the floc.    

 

A second redundant flocculating clarifier was constructed in 2008-09. This clarifier is 

rated for 2.3 MGD, is 75’ in diameter and is 14’ in depth. Similar to the existing clarifier, 



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 12 

 

the new unit is covered with an aluminum dome. New chemical mixing and pumping 

equipment were included in the new clarifier project including a mechanical mixer rather 

than a static mixer. The new mixing equipment should allow more efficient use of alum, 

presuming better mixing. The alum and polymer feed pumps will be set up to be flow 

paced under the current project.  The operators have been working to reduce alum usage 

and have been able to get successful phosphorous removal with alum dosages under 200 

mg/l, except in cold weather where reduced water temperatures appears to inhibit the 

settling process.  

  

Originally, the solids from the flocculating clarifier were to be dewatered through the use 

of a belt filter press located in the control building.  The dewatered sludge would be land 

applied or hauled to a local compost facility. The unique biological-chemical sludge did 

not dewater well on the belt filter press, particularly in the winter. The poor dewatering 

characteristics of the sludge resulted in the need to rely on the return of alum sludge to 

the lagoon cells as an interim measure to maintain treatment performance. This practice 

resulted in a large build-up of sludge in the first aerated lagoon cell.  

 

In 1998, improvements were made to allow the year-round pumping capability of alum 

sludge drawn from the flocculating clarifier (or storage) directly to augmented sand 

drying beds, located on site. This improvement has been successful in providing a 

reliable system for disposal and dewatering of the alum sludge. A sludge storage basin 

was located within the control building to store sludge if severe weather limits use of the 

drying beds. The belt filter press was removed. Solids from the new clarifier are 

periodically wasted to the sludge drying beds.   

 

Performance- The flocculating clarifier has been very effective in removal of 

phosphorus from the effluent stream and the plant has shown consistent permit 

compliance. Prior to the 2003 plant upgrade, the effluent quality from the aerated lagoons 

was generally poor in terms of BOD5 and TSS concentrations, in excess of the discharge 

permit. The flocculating clarifier is very effective in polishing the effluent from the 

secondary system, allowing compliance with the BOD5 and TSS limits of the discharge 

permit. Effluent quality is assessed through samples which are collected from the outfall 

line that conveys treated effluent from the wastewater plant to the Whitefish River.   

  

Process Limitations- With the duplicate clarifier and chemical feed equipment, the plant 

has significant capacity to treat flows with the addition of chemicals and clarification. 

Estimated physical treatment capacity up to 4 MGD should be possible for short periods 

although at some sustained flow condition above 1.8 MGD, the performance of the 

lagoon system will deteriorate, shifting more load to the flocculating clarifier system.  

The hydraulic capacity of the newer clarifier is 2.3 MGD. While the flocculating 

clarifiers have been proven to be effective for polishing the effluent BOD5 and TSS as 

well as precipitation of phosphorous, the unit process provides little benefit for removal 

of nitrogen and ammonia.  

 

 

 



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 13 

 

3.4.4 Disinfection 
 

The Whitefish treatment facility had what was considered to be temporary disinfection 

facilities installed in the main control building in 2011 utilizing sodium hypochlorite and 

sodium biosulfite for dechlorination.  The equipment was considered to be temporary in 

the sense that a new treatment plant was anticipated for the future and permanent 

disinfection equipment would be a component of that project. Prior planning work 

recommended the use of ultraviolet disinfection equipment for the purpose of providing a 

long-term means of effluent disinfection. 

 

At present, the chlorine solution is injected into the transfer line flowing from the 

lagoons into the flocculating clarifier, just ahead of the flow meter and chemical mixing 

equipment located on this conduit. The hydraulic residence time in the clarifier provides 

the contact time needed for the disinfection process. It was noted that the injection quill 

for the chlorine injection has created hydraulic anomalies which impact the flow meter 

located immediately downstream of the injection point. This flow meter is used for flow 

paced equipment such as the chemical feed pumps and the lack of stable flow 

measurement has adversely impacted this function. The City has been using an oxidation 

reduction potential (ORP) meter to assist with control of the chlorine disinfection 

system. ORP is an indicator of the ability of a solution to oxidize and is directly related 

to the concentration of the oxidizing agent, in this case free and combined chlorine. The 

city has had mixed success with chlorine effectiveness treating their effluent and 

purchased an ORP meter to help fine tune and optimize the disinfection process. The 

ORP of the effluent entering and leaving the clarifier is very low, < 300 millivolts and 

generally around 200-230 millivolts. Based on discussion with the plant operators, they 

had been utilizing about 7-9.5 gallons of sodium hypochlorite solution per 1 MGD of 

flow. Based on a 12.5% solution, this equates to a chlorine dosage of about 1.1 mg/l 

applied to the discharge from the aerated lagoon system to the flocculating clarifier, 

which is a low dosage rate. It was suggested that an increase in chlorine dosage may help 

get more reliable results in bacterial kill and allow for a better use of the ORP 

equipment.  Peristaltic pumps (Thermo Scientific) are used to pump the chlorine solution 

from the solution tanks to the injection point. 

 

Sodium biosulfite is pumped using Milton Roy positive displacement pumps, drawing 

solution from the solution tanks and discharging into a manhole downstream of the 

clarifier discharge.  Staff checks chlorine levels in the next manhole downstream to 

monitor effectiveness of the dechlorination agent.  
 

The current discharge permit also requires that E.Coli concentrations are reduced to 630 

cfu/100ml for the average monthly limit and 1,260 for the maximum daily limit during 

the winter and 126 cfu/100ml for the average monthly limit and 252 for the maximum 

daily limit during the summer. Summer is April 1 through October 31. The previous 

permit required that these limits be met by July1, 2011.  An analysis of the data since 

July 1, 2011 indicates that 15 excursions from the more restrictive standards have 

occurred and more can be anticipated in the future. As detention times in the lagoons 

decrease with additional flow and waste concentrations increase with I/I reduction, an 

increase in bacteria concentrations can be anticipated. Any changes in the secondary 



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 14 

 

treatment process, such as a mechanical treatment plant, would impact bacteria 

concentrations, likely increasing the numbers that pass through the system. For these 

reasons, planning for construction of new disinfection facilities will be included in this 

planning document.  
 

Process Limitations- The disinfection system was installed as a temporary system until 

the plant was upgraded and as such, should be replaced.  Equipment should be reused 

were feasible.  

 

Effluent Diffuser - Effluent from the plant is discharged to the Whitefish River via an 18 

foot long - 12" diameter cast iron pipe installed along the bottom of the waterway, 

spanning just over ½ of the width of the stream. The diffuser has 1⅝” holes placed on 

alternating sides of the pipe, 90º off vertical, on 12” centers. The City staff has 

occasionally blown out the diffuser to reduce solids accumulation.  The diffuser has been 

beneficial when calculating effluent standards in the discharge permit in that DEQ has 

acknowledged benefit of a diffuser in promoting good mixing through the entire width of 

the river.  

 
3.4.5 Solids Handling 
 

The Whitefish wastewater treatment facility presents a unique combination of an aerated 

lagoon system plus a flocculating clarifier, a collection of treatment processes not 

commonly used together. The generation of solids in the overall treatment system 

consists of incoming biological and inert solids, growth of biomass in the lagoons and the 

chemical-biological sludge that precipitates out of the flocculating clarifier. Sludge which 

is generated in the lagoon system is either stored on the bottom of the aerated cells or 

removed via suspended solids in the effluent.  The sludge stored in the cells must 

eventually be removed. The removal of the large accumulation of biological and 

chemical sludge from the first aerated lagoon cell was a major component of the 2003 

upgrade project. An estimated volume of 11 to 13 million gallons of sludge slurry was 

pumped from the cell and deposited in a sludge drying bed, constructed on site. Sludge 

was not removed from Cell #2 or #3 during the project. The need for future sludge 

removal can be anticipated in a 10 to 20 year time frame or during a project upgrade. 

Typically the removal of sludge from a lagoon system occurs in combination with other 

needed improvements, such as a major upgrade to the system.  

 

Effluent from the lagoon system flows through the flocculating clarifier where alum and 

polymers are added to promote phosphorus removal. The chemicals aid in the 

coagulation of particles in the clarifier, helping to remove dissolved and suspended 

constituents. The solids stream from the flocculating clarifier is pumped to sand drying 

beds and retained in place. The liquid volume in 2004 was 1.29 million gallons with an 

average solids concentration of 2.3%. Sludge production in 2004 was 124.8 dry tons per 

year. The projected production in 2016 is estimated at 1.66 million gallons per year or 

about 160 tons on a dry weight basis.  The sludge has not been analyzed recently for 

metals or pathogens. The sludge appears to dewater very well on the drying beds, leaving 

a dry and fine grained granulated material as the end product. Each of the three beds has 

an under drain which collects water which filters through the bed. The filtrate is returned 



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 15 

 

to the raw sewage pump station which pumps the liquid back through the treatment 

system. Some “musty” odors occur during pumping to the beds which dissipate quickly.   

 

Given the rate of accumulation on the drying beds, removal of dried solids will not be 

required for several years to come. The drying beds were designed to function year 

round.   Solids can be retained within the flocculating clarifier for several days. Daily 

wasting is not needed in the manner required in a typical activated sludge system.  The 

accumulation of sludge to date in the drying beds is minimal based on visual observation, 

estimated by City staff to be 6” to 1.0’ at the most. The beds would appear to have 

significant volume to hold additional solids at the current rate of sludge generation.  

However, the City should strive to retain adequate space at the wastewater plant for 

future solids handling/disposal needs.   

 

The sludge which was removed from Cell #1 during the 2003 construction project was 

left in the northernmost drying bed for long-term treatment. This bed could be reclaimed 

for use as a drying bed with removal and disposal of the dried sludge. Sufficient area is 

available nearby to allow for disposal. The accumulated solids could also be spread onsite 

and incorporated into the soil at an agronomic application rate, depending on the amount 

of nutrients and metals in the sludge. This sludge is similar in appearance to the sludge 

coming from the flocculating clarifier.  

 

Process Limitations – The solids handling system associated with the existing treatment 

plant is functioning well and has ample capacity for additional sludge disposal, up to the 

design capacity of the existing treatment system. Eventually the accumulated solids must 

be removed from the system to maintain sufficient working volume in the beds to allow 

for solids dewatering. Similarly the lagoon solids placed in the third cell should be 

removed in the future to allow for additional capacity to handle waste solids from the 

flocculating clarifier.  As noted in the previous chapter, final disposal of accumulated 

biosolids must be completed in accordance with the Federal Part 503 regulations. The 

probable final point would likely be the local landfill. The existing solids handling system 

will be considered for use with future plant improvements.  

 

3.4.4 Summary of Wastewater Treatment Needs 
 

The summary of needs identified in the evaluation of each unit process that is part of the 

existing Whitefish wastewater plant includes the following: 
 

1. In accordance with the Settlement Agreement between the City of Whitefish 

and the MDEQ, the City must initiate and complete construction of facilities 

to meet the standards of the recently issued discharge permit which include 

new limits for ammonia, total nitrogen and aluminum. Without major 

upgrades or replacement, the current secondary/advance treatment unit 

processes cannot comply with the effluent standards in the discharge permit.   
 

2. The existing pretreatment screen has sufficient capacity for future design 

loads. Some treatment technologies may require fining screening.   
 



City of Whitefish 

Preliminary Engineering Report 
Chapter 3– Existing Wastewater Facilities 

Page 16 

 

3. The existing main pump station should be upgraded with new pumps, valves, 

controls, drives and electrical system improvements.  
 

4. Disinfection facilities, currently installed on a temporary basis, should be 
[...]
banks of the Whitefish River.  The pretreatment facility is relatively new and will 

function adequately with other improvements that will be evaluated for upgrading the 

Whitefish treatment system.  The main lift station will require improvements including 

replacement of pumps, valves and controls. These improvements will be a common 

component of all treatment alternatives that will be considered.  

 

4.2.2 Aerated Lagoons  
 

The existing 3-cell aerated lagoon system cannot meet the permit requirements for 

reduction of ammonia and total nitrogen. The existing lagoons are over 30 years old, are 

near the end of their useful life and do not meet current design standards. The option of 

continued use of the aerated lagoons for meeting the current and anticipated permit 

standards is not viable. Options to upgrade the system will be considered including 

advanced lagoon systems, oxidation ditch, sequencing batch reactor (SBR), membrane 

bioreactor (MBR) and a lagoon upgrade option that would remove ammonia but not total 

nitrogen. This last option would require an individual variance from the nutrient 

standards as described in Base Numeric Nutrient Standards Implementation Guidance, 

July 2014. These options will be developed and screened with the intent of eliminating 

those options not considered to be viable for detailed analysis.  

 



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 3 

4.2.3 Flocculating Clarifiers  
 

These unit processes have been effective in reducing phosphorous levels in the effluent 

below the standard of 1.0 mg/l.  The largest clarifier, built in 2008, is presently on line 

whereas the older clarifier would require renovation of the scraper and drive to use 

effectively. Both structures have inherent value and remaining useful life. The new 

clarifier was equipped with piping which was stubbed out past the foundation for the 

purpose of recycling mixed liquor, allowing conversion of the clarifier to a conventional 

secondary clarifier with return or wasting of activated sludge. In development of 

alternatives, these structures will be considered for use as secondary clarifiers, 

flocculating clarifiers, equalization basins or solids storage and stabilization.  

 

4.2.4  Disinfection 
  
Prior planning work completed in the 2008 Whitefish Wastewater System PER regarding 

installation of disinfection facilities recommended construction of a new ultraviolet 

disinfection system to enable compliance with new bacterial standards that was included 

in the previous MPDES discharge permit. As proposed, this system included a new 

building housing the disinfection facilities, located on the west side of the treatment plant 

grounds located along the outfall line to the river. This type of disinfection was 

previously selected due to costs and operational concerns regarding the safety of a 

chlorine disinfection process. UV disinfection works effectively on high quality effluent 

and allows use of a simple flow through channel rather than a much large contact basin as 

required for a chlorine-based system.  

The City in 2012 elected to install 

temporary disinfection facilities with 

the thought that the new treatment 

system, when selected, may uniquely 

impact the design of UV system 

designed for a 20 year planning period. 

Additionally, chlorination equipment 

used in the temporary facilities could be 

“repurposed” in the new treatment 

plant, possibly for process control of 

adverse foaming or sludge bulking 

conditions.  

 

UV disinfection unit processes will be included as a common component used in 

conjunction with the new treatment facilities.  

  
4.2.5  Solids Handling 

 

The existing solids handling system utilizing multiple biosolids dewatering beds is 

functioning well and has ample capacity for additional sludge disposal up to the design 

capacity of the existing treatment system. Eventually the accumulated solids must be 

removed from the system to maintain sufficient working volume in the beds to allow for 

solids dewatering. In the future, the lagoon solids previously placed in the third drying 



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 4 

bed in 2004 should be removed to allow for additional capacity for new treatment 

facilities. Changes in the wastewater system to an activated sludge system would likely 

increase sludge production.  Preliminary assessment of the sludge drying beds indicates 

that they will readily accept the anticipated sludge production from a mechanical 

wastewater treatment plant.   More frequent removal of accumulated sludge would 

increase the handling capacity of the drying beds. Sludge stabilization would be required 

with an activated sludge treatment system. Decanting surface flow from the sludge 

storage basin would allow the thickening of the retained sludge volume. Any future 

designs utilizing the existing drying beds must be cognizant of odor potential.  

 

The appropriate Biosolids Disposal General Permit, MTG-650059, was obtained from the 

EPA on February 22, 2008 with the permit remaining in effect until October 19, 2012.  

EPA has indicated that they no longer permit these types of disposal system and the rules 

governing disposal are self-implementing. The existing sludge drying process will be 

incorporated into treatment alternatives evaluated.  The available methods for final 

disposal of dried solids as they are removed from the drying beds will be evaluated.  

 

4.3   Screening of Wastewater Treatment Plant Alternatives 
 

4.3.1  General Approach 
 
Several treatment alternatives will initially be considered to insure that the most viable, 

cost-effective and environmentally sound options have been considered. The initial group 

of alternatives will be screened to eliminate those options which do not merit further 

evaluation. Lagoon-based options, similar to the existing plant, will be considered as will 

mechanical plants based on utilization of concrete basins and more complex unit 

processes. Screening these options for additional consideration or exclusion will be based 

on the following criteria, applied in an objective manner: 

 

 Capital and Operating Costs 

 Mechanical and Operational Complexity 

 Use of Proven Technology 

 Future Expansion Capability   

 Capacity to Remove Pollutants to Lower Levels 

 Cold Weather Operation 

 Odor Potential and Aesthetics  
 

4.3.2   Advanced Lagoon Options 

Advanced Lagoon Systems – Two lagoon based options were evaluated, with each 

proposal capable of meeting the proposed effluent standards for Whitefish. Lagoon 

treatment technologies are evolving with capabilities for ammonia and nutrient removal. 

As these systems become more complex, they approach more traditional mechanical 

plants in complexity. A third option was considered which would not have capability for 

removal of nitrogen and would therefore require a variance from the regulatory standards. 

The third option was developed to determine the financial benefit, if any, of obtaining a 



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 5 

variance from the DEQ base numeric nutrient standards. These options are described as 

follows: 

 

LAGOON OPTION 1 - Parkson Biolac® Advanced Lagoon System 

 

This alternative consists of a lagoon-based, quasi-activated sludge treatment system sized 

to treat the City’s projected 2035 design average annual flowrate of 1.51 MGD and its 

maximum daily flowrate of 4.53 MGD with grit removal, solids handling and effluent 

disinfection.  The system as proposed will remove ammonia down to permit limits and 

provide biological nutrient removal. The Parkson's Biolac® Wastewater Treatment 

System uses low-loaded activated sludge technology, moving aeration chains that 

suspend submerged fine-bubble diffusers, and a simple basin construction.  The Biolac 

System features the BioFlex® Piping System and BioFuser® Aeration Units. The 

moving aeration chains improve mixing efficiency. The Biolac System mixes the aeration 

volumes associated with 30-70 day sludge age treatment. An aerobic selector basin and a 

fermenter are included with this option to create favorable conditions for biological 

removal of nutrients.  The major treatment elements of the Biolac® Alternative include: 
 

 Headworks – The existing screen system would be used, followed by upgraded 

raw sewage pumping and grit removal.   Influent vortex-type grit system is 

proposed that will remove 90% of 200µm and larger grit.  The grit system will 

wash and compact the material for auger-conveyance to a wheeled dumpster and 

landfill disposal.   

 Bio-P Basin – Preceding the Biolac® treatment basin, a 52' square by 15' deep 

Bio-P basin will provide anaerobic selection of phosphorous-reducing microbes 

that will condition the influent wastewater for enhanced phosphorous removal.   

 Biolac® Treatment Cell – The principal treatment component will be a single-

basin, complete mix, quasi-activated sludge process using extended retention of 

biological solids to create well-stabilized solids and provide nutrient removal 

capability.    

 Clarification – Secondary clarification will be accomplished through conversion 

of both existing flocculating clarifiers to secondary clarifiers.  The Parkson 

company has an in basin clarifier which was considered but not selected due to 

concerns with clarifier performance. Additionally, utilizing the existing clarifiers 

provided a cost savings.  

 Sludge Stabilization Basin – Sludge stabilization will be accomplished by 

construction of a 100'x75' basin with a membrane liner and aeration diffusers.  

The stabilized sludge will be discharged to the existing sludge drying beds.  

 Fermenter Basin – A 100,000 gallon concrete tank will allow anaerobic 

fermentation of WAS and provide short-chain volatile fatty acids (SCVFA’s) 

necessary for denitrification.  Use of a fermenter is a new concept with Biolac. 

 Aeration Equipment – The existing blower building will be expanded to house 

four new 100 HP blower assemblies for the Biolac® cell and three 150 HP 



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 6 

blowers for the sludge stabilization basin. High efficiency blowers will be 

utilized.    

 UV Disinfection and Administration Building – A 4,000 ft
2
 building will be 

constructed to house an open-channel ultra-violet disinfection unit, effluent 

magnetic flow meter, laboratory, auto-sampler, system controls and 

administration facilities.   

Biolac systems have been constructed in Montana and have been effective for removal of 

ammonia, including good cold weather performance. The capability of the system to 

remove total nitrogen and total phosphorus is through the addition of relatively new 

technology in the fermenter and Bio-P cell, employing treatment technologies that have 

been proven to be effective.  This system is not covered to minimize heat loss.  Capability 

to optimize the operation to achieve lower pollutant levels is limited although filtration 

could be added in the future. It should be noted that the existing aerated lagoons utilize 

Parkson Biolac fine bubble aerators which have been problematic in regards to fouling 

with rags. Good pretreatment should address this problem.  Figure 4.1 provides a plan 

view of this alternative.  

Estimated construction costs are $15,914,650 and annual operating costs are 

$642,400 with a net present worth of $23,512,010 utilizing a 4.0% present worth 

factor. Appendix D provides detailed cost estimates for all treatment options.  

 

LAGOON OPTION 2 - Environmental Dynamics International - Intermittently 

Decanted Extended Aeration Lagoon 

 

The Intermittently Decanted Extended Aeration Lagoon, or IDEAL, consists of an EDI 

floating lateral aeration system with Magnum fine bubble diffusers, two chains of 

BioReef BioCurtain, a static decanter with flow control valves, an overflow pipe with 

Storm Mode™, process controls and a blower package.  Two cells are provided for 

process redundancy. The system has a hydraulic detention time of 2 days and an 

estimated solids retention time of 50 days. The process, as originally presented, has no 

active sludge management. The “front-of-plant treatment” in the IDEAL system provides 

several benefits, as claimed by the manufacturer.   First, the warmest water in the winter 

is found in the first cell where the bulk of treatment occurs.  By performing treatment in 

the first cell the need for thermal covers is reduced.  Second, by removing ammonia at the 

front of the plant the system can utilize the influent carbon for denitrification, which 

provides oxygen and alkalinity recovery.  Lastly, because the sludge is retained in the 

first cell there is no need to operate and maintain sludge return pumps. The existing larger 

flocculating clarifier would be used with this system to provide further phosphorous 

removal. The older clarifier would be converted to a flow equalization basin. The unit 

processes for pretreatment and disinfection as proposed for the Biolac option would be 

utilized with this alternative also. Figure 4.2 provides a plan view of this alternative.  

Note that AMCE added capability to remove and waste or recycle sludge from the 

system.  

  







City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 7 

While EDI aeration systems have been used in Montana, the IDEAL system is a 

relatively new concept with limited operational experience throughout the US.   

 

Estimated construction costs for this alternative are $ 12,477,180 and annual 

operating costs are $ 525,250 with a net present worth of $18,778,770, utilizing a 

4.0% present worth factor.  

 

LAGOON OPTION 3 – Aerated Lagoon, No Total N Removal 

 

This option utilizes conventional technology to implement a three cell lagoon system 

which includes one complete mix cell followed by two partially mixed cells, with a 

quiescent zone prior to discharge, as shown on Figure 4.3.  The secondary effluent 

passes through a nitrification cell to insure complete nitrification of ammonia, then flows 

into the existing flocculating clarifier for removal of phosphorous. To promote ammonia 

removal in cold weather, each cell will be covered to retain heat. Active sludge removal 

is not provided in the system thereby the periodic pumping of solids from Cells 2 and 3 

will be required every 10 years or so.  The unit processes for pretreatment, disinfection 

and pumping improvements as proposed for the other lagoon options would be utilized 

with this alternative also.  

 

This option, as presented, does not have the capability to remove nitrogen as per the 

discharge permit. Limits for ammonia and total phosphorous can be met with this 

technology.  An individual variance from the numeric nutrient standards as allowed in 

DEQ Circular 12B, Nutrient Standards Variances, will be required. Language in the 

Circular states the following: 

 

Montana law allows for the granting of nutrient standards variances based on the 

particular economic and financial situation of a permittee (§75-5-313(1), MCA). 

Individual nutrient standards variances (“individual variances”) may be granted 

on a case-by-case basis because the attainment of the base numeric nutrient 

standards is precluded due to economic impacts, limits of technology, or both. 

Individual variances discussed in this section are generally intended for 

permittees who would have financial difficulties meeting the general variance 

concentrations and are seeking individual nitrogen and phosphorus permit limits 
[...]
selector tank (for inhibiting filament growth). The oxidation ditches will be 

equipped with horizontal rotor aerators and submersible mixers.  The rotors and 

mixers alternate on and off through alternating timed cycles (aerobic/anoxic) to 

allow for nitrification and de-nitrification.  

 Existing Clarifiers/Sludge Thickening.  Mixed liquor from the oxidation ditches 

would flow to one of the two existing clarifiers.  Clarified effluent will be 

disinfected with the UV disinfection system and discharged.   Sludge from the 

clarifiers will be recycled back to the head end of the plant or wasted to the sludge 

thickener (disk thickening system) for further solids reduction and then to the 

aerobic digesters.   

 Aerobic Digesters.   This alternative assumes that two new covered aerobic 

digesters would be constructed for sludge stabilization.  The digesters will be 

equipped with: aeration diffusers for mixing and aeration; supernatant decant; 

scum/grease removal, and; high-level emergency overflow in accordance with 

DEQ-2 requirements.    

 UV Disinfection and Administration building.  A 4,000 ft
2
 building will be 

constructed to house: an open-channel ultra-violet disinfection unit; effluent 





City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 16 

magnetic flow meter; laboratory; auto-sampler; system controls and 

administration facilities.   

Estimated construction costs for the Oxidation Ditch alternative are $ 21,356,130 

and annual operating costs are $ 927,990 with a net present worth of $ 31,023,170 

utilizing a 4.0% present worth factor.   

 
4.3.6   Screening of Mechanical Treatment Plant Options 
 
The three options were screened for further consideration.  Table 4.2 provides a summary 

of capital and operating costs for the alternatives.  As shown, capital costs are 

significantly less for the SBR alternative, primarily due to capability of this option to best 

use existing site facilities, less concrete than the ditch option and less mechanical 

equipment than the MBR option. Operating costs are also less for the SBR generally 

because it uses less power than the other options.  Staffing requirements for all three 

options are similar.  

 

 

 

 

 

 

 

 

 

To further evaluate the alternatives, the criteria used to review the lagoon alternatives was 

applied to the mechanical options, as shown below. The conclusions of this analysis, 

including the review of these options by the City Public Works staff, indicated that the 

SBR alternative and the Oxidation Ditch will be further reviewed in the final evaluation 

of alternatives.  These options will also be compared against the Biolac Advanced 

Lagoon system for a complete analysis of alternatives.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Table 4.2  Cost Summary Table for Mechanical Treatment Plants 

Type of Mechanical Plant Capital Cost 
Annual 

O&M 

Net Present 

Worth 

Sequencing Batch Reactor $15,984,739 $784,485 $24,491,416 

MBR $22,392,082 $1,161,725 $36,209,935 

Oxidation Ditch $21,356,130 $927,990 $31,023,170 

Option 1 Option 2 Option 3

 SBR MBR  O-Ditch

Capital and Operating Costs (NPW) 1 3 2

Mechanical and Operational Complexity 2 3 2

Use of Proven Technology 1 2 1

Future Expansion Capability  1 2 3

Capacity to Remove Pollutants to Lower Levels 2 1 2

Cold Weather Operation 1 1 2

Odor Potential and Aesthetics 1 1 2

Total 9 13 14

Rank 1 2 3

Table 4.3    City of Whitefish PER

Screening of Mechanical Treatment  Options



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 17 

The MBR plant, while capable of producing a high quality effluent, has greater capital 

and operating costs than the other options, resulting in a significantly greater present 

worth cost. Replacement of the membranes in the MBR option, as required on a periodic 

basis, can be quite expensive. Both the oxidation ditch and the SBR plant employ 

technologies with many years of operating experience, including good performance in 

cold climates.  

 

4.4   Review of Screened Wastewater Treatment Plant 
Alternatives 
 

4.4.1   Alternative Evaluation 
 

After initial screening as previously discussed, the following alternatives will be further 

evaluated to determine the most cost-effective and environmentally sound treatment 

alternative. 
 

 Biolac Advanced Lagoon System 

 Sequencing Batch Reactor (SBR) 

 Oxidation Ditch  

 

This section of the PER will assess the alternatives identified previously, resulting in 

identification of the most cost-effective and environmentally sound option. Input from the 

City staff and City officials, the system users, the DEQ and funding agencies will all 

factor into final selection. This section will present an objective methodology for 

comparing the social-economic impacts of the treatment alternatives with each other to 

determine which will be recommended for implementation.  This information coupled 

with the net present worth analysis will be utilized to make recommendations to the City, 

who will make the final decision regarding the selection of alternatives to implement.  

Where applicable, the “No Action” alternative was discussed for each system component. 

Generally the problems prompting the preparing of a PER and grant applications are 

severe enough the option of no action is not an acceptable approach.  

 

Present Worth Analysis – In previous sections, estimated construction costs were 

developed including engineering, contingencies and salvage values. The salvage value 

reflects the estimated value of the facilities that have a usable life greater than twenty 

years. To perform a present worth analysis, the salvage value is brought back to "present" 

value using the appropriate economic calculations. For example, a water treatment 

system estimated to have a salvage value of $500,000 in the year 2036 is worth $155,900 

in today's dollars utilizing a discount rate of 6.0%. In the cost analysis, salvage values are 

considered an asset rather than an expense; therefore, they are subtracted from the 

present worth cost of the project.  

 

Operation and maintenance expenses are estimated on an annual basis. These annual 

costs are then brought back to a present worth using a capital recovery factor at a given 

interest rate and term. These costs are added to the capital costs of the project, allowing a 

comparison of total "present worth" of the alternatives to determine the least expensive 



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 18 

alternative over the life of the facility. This approach addresses problems that might occur 

with an alternative that might have a low initial cost but high operational expense.  The 

present worth analysis is meaningful when comparing alternatives which are similar in 

scope and function. Some project components have no alternatives that provide 

meaningful comparisons, such as replacement of existing water lines in the same 

available right of way.  Either the line is replaced or the no action alternative selected for 

implementation.  

 

4.4.2   Detailed Description of Alternatives 
 

A complete description of the three screened alternatives is provided in the following 

section. Design criteria for these options are the same as previously discussed.  

 

4.4.2.1  BioLac® Lagoon Treatment System Using Existing Clarifier with Aerated 

Sludge Storage and Drying Beds Description: 

 

This alternative consists of a lagoon-based, quasi-activated sludge treatment system sized 

to treat the City’s projected 2035 design average flowrate of 1.51 MGD, wet weather 

flow of 1.81 MGD and its maximum daily flowrate of 4.53 MGD including new grit 

removal, solids handling and effluent disinfection equipment.  The entire proposed 

BioLac® system could be fit within the footprint of existing treatment Cell #3, excluding 

disinfection.  The Biolac® Alternative layout was shown previously in Figure 4.1. 

The major treatment elements of the Biolac® Alternative include: 

 

 Influent Screening and Pumping - The existing influent screens (⅜") would not 

need to be modified. 

 Headworks – Influent vortex-type grit system that will remove 90% of 200µm 

and larger grit.  The grit system will wash and compact the material for auger-

conveyance to a wheeled dumpster and landfill disposal.   

 Bio-P Basin – Preceding the Biolac® treatment basin, a 52' square by 15' deep 

Bio-P basin will provide anaerobic selection of phosphorous-reducing microbes 

that will condition the influent wastewater for enhanced phosphorous removal.  

The Bio-P basin will have a single 10hp floating mixer to provide complete 

mixing without aeration. 

 Biolac® Treatment Cell – The principal treatment component will be a single-

basin, complete mix, quasi-activated sludge process using extended retention of 

biological solids to create well-stabilized solids and provide nutrient removal 

capability.  The basin will be approximately 59,200 ft
2
 in surface area, 10½' deep 

with a volume of 3.49 MG, providing an hydraulic retention time of 2.3 days and 

solids retention time of 60 days at average daily flow (1.51 MGD).  Design F/M 

ratio is 0.0535 and MLSS is 3,200 mg/l.  The Biolac® aeration system will be 

capable of delivering 5,403 lb.O2 per day to remove an average of 4,828 lb/day of 

BOD5, and 612 lb/day of ammonia.   Equipment will include: 22 individually-

controlled aeration headers with Wave Oxidation® capacity; 374 diffuser 

assemblies with 1,122 fine-bubble diffusers; a diffuser retrieval system; four 75 

HP positive displacement blower assemblies; level sensors; dissolved oxygen 



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 19 

probes, and; a complete control system.  The sinuous action of the aeration 

headers moving perpendicular to the flow path creates dynamic aerobic, anoxic 

and anaerobic zones within the Biolac® basin and allows for biological 

nitrification/denitrification and recovery of O2 and alkalinity.    

 Clarification – Secondary clarification will be accomplished through conversion 

of both existing flocculating clarifiers to secondary clarifiers.  The older (65' 

diameter) clarifier would be re-furbished while Cell #3 is being drained and 

prepared for the Biolac® treatment cell.  The newer (75' diameter) clarifier would 

be converted after the Biolac® treatment cell is operational.  After conversion, the 

(75' diameter) clarifier would be utilized as the normal secondary clarifier and the 

other would act as a back-up when needed. The work will likely require use of a 

crane to remove the dome and access the equipment.  

 Sludge Stabilization – Sludge stabilization will be accomplished by construction 

of a 100'x75' basin with membrane liner and aeration diffusers.  This sludge 

stabilization basin will provide 11 days of aerated retention time (without 

thickening) at ADF.  A single aerated sludge storage basin is adequate since the 

facility will have the option of conveying WAS directly to the sludge drying beds 

for dewatering.  The aerated storage basin will be equipped with: aeration 

diffusers for mixing and aeration; supernatant decant; scum/grease removal, and; 

high-level emergency overflow in accordance with DEQ-2 requirements.   

Stabilized solids will be pumped to the existing drying beds (4.3 total acres) for 

further dewatering and volatile solids destruction.  Ultimate sludge disposal will 

be either to the local land fill or possibly to the local composting facility in Olney, 

MT.  A building would be constructed to house the digested sludge pumping 

equipment. 

 Fermenter – A 100,000 gallon concrete tank will allow anaerobic fermentation of 

WAS and provide short-chain volatile fatty acids (SCVFA’s) necessary for 

denitrification.  The fermenter will include one 5 HP floating mixer, cover and 

pumps to move the SCVFA’s to the de-gritted influent prior to introduction into 

the Bio-P basin. Note that fermenters typically are used to ferment primary solids 

rather than WAS.  

 Aeration and Biolac® Process Equipment – The existing blower building will be 

expanded to house four new 100 HP blower assemblies for the Biolac® cell  as 

well as adding three 150 HP blowers for the aerated sludge storage basin.  

Approximately 800 ft
2
 of floor space will be added to the existing building to 

accommodate the additional blowers, piping, motor controls and appurtenant 

equipment. 

 UV Disinfection and Administration Building – A 4,000 ft
2
 building will be 

constructed to house: an open-channel ultra-violet disinfection unit; effluent 

magnetic flow meter; laboratory; auto-sampler; system controls and 

administration facilities.  The disinfection unit will provide a minimum 15 mJ/cm
2
 

dose of 253.7 nm UV light to treated effluent and will be equipped with: 42 high 

intensity/low pressure lamps; dose-pacing controls; automated lamp wiping; 

module lifting system; transmittance monitor; UV intensity sensors, and; level 

control weir.  UV energy required for Biolac® will be slightly higher than for 

mechanical treatment alternatives due to slightly higher TSS levels expected in 



City of Whitefish 

Preliminary Engineering Report 

Chapter 4– Alternative Analysis and Recommendations 

 

Page 20 

the effluent.  The office and laboratory for the plant’s operators will be relocated 

to the new administration building. 

 Interim Treatment During Construction – Existing lagoon cells #1 and #2 and the 

newer flocculating clarifier will remain in operation during construction of the 

Biolac® lagoon and supporting unit processes.  Once the Biolac® improvements 

are completed and on-line, cells #1 and #2 will be drained, undergo sludge 

removal and the dikes will be re-contoured to accommodate a new facility access 

road.  Sludge from cells #1 and #2 will be pumped to the furthest north drying bed 

for dewatering.   

   

Advantages of the Biolac Treatment Process: 

 Footprint fits within that of existing treatment cell #3, allowing the City to 

maintain the maximum amount of treatment capability while the new 

improvements are being implemented.   

 All aeration equipment is accessible for repair/maintenance without the need to 

drain the Biolac® treatment cell. 

 Maximizing the use of existing infrastructure with the use of the main lift station 

and screen, both flocculating clarifier basins, blower building, sludge pumps and 

sludge drying beds.  

 Good effluent quality: 

o BOD5 < 10 mg/l 

o TSS < 15 mg/l 

o NH3 ≤ 1 mg/l 

o TN ≤ 8 mg/l 

o TP ≤ 1 mg/l.  Can be enhanced with chemical addition.   

 TN and TP removal through biological processes.   

 Technology that has demonstrated performance in cold climates.  Several 

installations in Montana providing good removal of ammonia and conventional 

pollutants. The additional of the biological nutrient removal processes does not 

have much actual operating experience.  

 Capable of handling variable loadings and flows. 

 Lagoon-based technology with long retention time can accommodate significant 

fluctuations in influent flowrate. 

 Relatively low overall O&M costs compared to strictly mechanical treatment 

alternatives.  O2 recovered from de-nitrification can significantly reduce aeration 

power costs. 

 Shallower basin depths will reduce groundwater issues during construction. 

Disadvantages: 

 Longer retention times coupled with seasonal infiltration & inflow results in low 

treatment temperatures in the winter/spring.  This can inhibit nitrification and 

jeopardize compliance with the ammonia and TN limitations. 

 Higher estimated capital costs than SBR.   



City of Whitefish 

Preliminary Engineering Report 